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DECKadence Marine 500
The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name . DECKadence Marine Flooring

Sample No. : SHMR120808613

SGS Ref. No. : SP120805188

Product or Lot No. Do12#

Test Required : QUV Weathering

Ref. standard : ASTM G154-06

Date of Receipt : Aug.28,2012

Test Period : Aug.28,2012 to Sept.20,2012

Test result(s) . For further details, please refer to the following page(s)

*kkkkkkk TO be Continued********

Signed for SGS-CSTC Standards
Techniral Sarvicea (.thnghai) Co., Ltd
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Peteson Zhang
Authorized signatory
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Sample Description: White plastic product
Test Condition:
Test Cycle: ASTM G154-06 Cycle 1
Lamp Type: UVA-340
8h UV at (60+3)°C BPT, 0.89 W/(m?nm) @ 340nm
4h condensation at (50+3)°C BPT
Exposure duration: 500h
Test Result:

Time Grey scale
200h 4-5No®
500h ghete

Note: According to ISO 105-A02:1993/Cor.2:2005, Grey scale is determined under D65 standard light, grade
5 is the best and grade 1 is the worst.

Test Photo:

Reference Sample

Original Sample Before test
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Test Sample

After test (200h) After test (500h)

kkkkkkkk End of report kkkkkkkk

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.
Jm and for elecirnmc format documents ,subject to Terms and Conditions for Electronic Documenls at WWW.SQS. comﬂerms e-document.htm. Attention is drawn 10 the Ilmnahon of

in the limits of Client’s lnstructlons ifany. The Company’s sole responsibility is to its Client and this document does not exonerate parnes to a transaction
Nhts and obligations under the transaction documents. This document cannot be reproduced except in full,without prior written approval of the Company.
, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
BAYesults shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Co, Ltd

8™ building No.69,Block 1158 Kangaiao East Road, Pudong District Shanghai, China 201319 t (86-21) 61196300 f (86-21) 68183920 WWw.cn.sgs.com
t (86-21) 61196300  f (86-21)68183920 € sgs.chinall sgs.com

Member of the SGS Group (SGS SA)




	Peteson Zhang: 


